Dynabolt harga

Included : 1 unit Fan for wallmounted, 1 unit Power Distribution 5 outlet, 20 pcs Cage Nut & M6 Screw + 1 set Dynabolt M10 Part Number : W08-490-SG/SB Size : 8U | Width : 600mm | Height : 440mm | Depth : 490mm | Weight : 25Kgs  Rp        Paket E – ABBA 19” 12U depth 490mm (double door) Included : 1 unit Fan for wallmounted, 1 unit Power Distribution 5 outlet, 20 pcs Cage Nut & M6 Screw + 1 set Dynabolt M10 Part Number : W12-490-SG/SB Size : 12U | Width : 600mm | Height : 615mm | Depth : 490mm | Weight : 35Kgs  Rp         Paket F – ABBA 19” 15U depth 490mm (double door) Included : 1 unit Fan for wallmounted, 1 unit Power Distribution 5 outlet, 20 pcs Cage Nut & M6 Screw + 1 set Dynabolt M10 Part Number : W15-490-SG/SB Size : 15U | Width : 600mm | Height : 750mm | Depth : 490mm | Weight : 40Kgs  Rp         Paket G – ABBA 19” 8U depth 600mm (double door) Included : 1 unit Fan for wallmounted, 1 unit Power Distribution 5 outlet, 20 pcs Cage Nut & M6 Screw + 1 set Dynabolt M10 Part Number : W08-600-SG/SB Size : 8U | Width : 600mm | Height : 440mm | Depth : 600mm | Weight : 30Kgs  Rp         Paket H – ABBA 19” 12U depth 600mm (double door) Included : 1 unit Fan for wallmounted, 1 unit Power Distribution 5 outlet, 20 pcs Cage Nut & M6 Screw + 1 set Dynabolt M10 Part Number : W12-600-SG/SB Size : 12U | Width : 600mm | Height : 615mm | Depth : 600mm | Weight : 45Kgs  Rp         Paket I – ABBA 19” 15U depth 600mm (double door) Included : 1 unit Fan for wallmounted, 1 unit Power Distribution 5 outlet, 20 pcs Cage Nut & M6 Screw + 1 set Dynabolt M10 Part Number : W15-600-SG/SB Size : 15U | Width : 600mm | Height : 750mm | Depth : 490mm | Weight : 50Kgs  Rp         Abba Wallmounted Rack Double Door

Installation in Solid Concrete
1. Drill or core hole to specified diameter and depth
2. Remove dust and debris by brushing and blowing 3 times each (If hole is wet or flooded, brush only)
3. Insert capsule into hole
4. Fit socket into drill and use to rotate and drive a ChemSet™ Anchor Stud into the hole
5. The stud rotation will mix the capsule contents
6. Wait until adhesive has fully cured before loading (see Loading Time chart below)
Refer to Technical Data Sheet and MSDS available from , for precautions and further detailed installation instructions

Dynabolt harga

dynabolt harga

Media:

dynabolt hargadynabolt hargadynabolt hargadynabolt hargadynabolt harga

http://buy-steroids.org